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Company Name 

shown on Report  
DONGGUAN JIXUAN ELECTRONIC MATERIAL CO.,LTD 

Address NO.7JINGONG ER ROAD JINTOU VILLAGE SHATOU DISTRICT CHANGAN 

TOWN DONGGUAN CITY 

    

The following sample(s) and sample information was/were submitted and identified by/on the behalf of  

the applicant 

Sample Name 醋酸布胶带 

Color 黑色 

Sample Received Date Jul. 8, 2020 

Testing Period Jul. 8, 2020 to Jul. 20, 2020 

 

Test Conducted:  

As requested by the applicant. For details refer to next page(s). 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Tested   by 
 

Reviewed by 
 

    

Approved by 
 

Date Jul. 20, 2020 

             Wenjun Wang 

            Technical Director 

 

 

 No. R340231058 

Centre Testing International Group Co.,Ltd. Shunde Branch 

Yongying Building, Section 2, No.8, East of Rongqi Avenue, Ronggui, Shunde District, Foshan, Guangdong, China 
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Executive Summary: 

 

TEST REQUEST CONCLUSION 

 Refer to GB 33372-2020 Limit of volatile organic compounds content in adhesive  

- Volatile Organic Compounds(VOC) See page 3 

   

 

************* For further details, please refer to the following page(s) ************* 
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Refer to GB 33372-2020 Limit of volatile organic compounds content in adhesive 

▼Volatile Organic Compounds(VOC) 

 Test Method: Refer to GB 33372-2020 6.2.3; Measured Equipment: Oven, Balance 
 

Test Item(s) 
Result 

MDL Unit 
001 

Volatile organic compounds 

(VOC) 
2 1 g/kg 

 

Remark: 

- MDL = Method Detection Limit 

  

Note: 

- The testing data and result(s) in this report is(are) just for scientific research, education, internal quality  

control and product development etc.     

 

Sample/Part Description 

001 Black adhesive tape 
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Photo(s) of the sample(s)     

    

    

Statement: 

1. This report is considered invalid without approved signature, special seal and the seal on the perforation; 

2. The Company Name shown on Report and Address, the sample(s) and sample information was/were 

provided by the applicant who should be responsible for the authenticity which CTI hasn’t verified; 

3. The result(s) shown in this report refer(s) only to the sample(s) tested; 

4. Without written approval of CTI, this report can’t be reproduced except in full; 

5. In case of any discrepancy between the English version and Chinese version of the testing reports (if 

generated), the Chinese version shall prevail. 

 

*** End of Report *** 
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